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TEST REPORT

Applicant : Shenzhen Bominwell Robotics Co., Ltd.

Manufacturer : Shenzhen Bominwell Robotics Co., Ltd.

EUT : Peek Quickview Inspection System

Model No. : Peek

Serial No. : N.A.

Trade Mark : Bominwell

Rating : DC 12V, 2.5 A Via Adapter

(Input: AC 100-240V, 50/60Hz, 1.6A,
Output: DC 12.6V, 5A)

Measurement Procedure Used:
FCC Part15 Subpart C 2015, Paragraph 15.247

The device described above is tested by Shenzhen Anbotek Compliance Laboratory
Limited to determine the maximum emission levels emanating from the device and the
severe levels of the device can endure and its performance criterion. The measurement
results are contained in this test report and Shenzhen Anbotek Compliance Laboratory
Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is
technically compliant with the FCC Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in part
without written approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Test :

Prepared by :

Reviewer :

Approved & Authorized Signer :

Jun. 02~ 22,2016
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT . Peek Quickview Inspection System

Model Number : Peek

Test Power Supply : AC 120V, 60Hz for adapter/
AC 240V, 60Hz for adapter/
DC 12.6V Battery Inside

Adapter : Model: JZ-12650
Input: 100-240V~, 50/60Hz, 1.6A
Output: DC 12.6V, 5A

RF Transmission : 2412MHz~2462MHz (802.11b/802.11g/802.11n(HT20))

Frequency 2422MHz~2452MHz ( 802.11n(HT40))
433.92MHz
Channels : 11 For (802.11b/802.11g/802.11n(HT20))

7 For (802.11n(HT40))
1 For (433.92MHz)

Modulation WiFi: 802.11b CCK; 802.11g OFDM; 802.11n MCS
433.92MHz: ASK

Antenna Gain: : 2 dBi for WiFi (ANT A, ANT B)
1 dBi For (433.92MHz)

Applicant . Shenzhen Bominwell Robotics Co., Ltd.

Address : JK Units, 5F, Building 7, Baoneng Sci&Tech Park, Longhua Dist.,
Shenzhen, China

Manufacturer . Shenzhen Bominwell Robotics Co., Ltd.

Address : JK Units, 5F, Building 7, Baoneng Sci&Tech Park, Longhua Dist.,
Shenzhen, China

Factory : Shenzhen Bominwell Robotics Co., Ltd.

Address : JK Units, 5F, Building 7, Baoneng Sci&Tech Park, Longhua Dist.,
Shenzhen, China

Date of receipt : Jun. 02, 2016

Date of Test : Jun. 02~ 22,2016

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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1.2. Auxiliary Equipment Used during Test
N/A

1.3. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 752021

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been
registed and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 752021, July 06, 2016.

IC-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited., EMC Laboratory has been
registered and fully described in a report filed with the (IC) Industry Canada. The
acceptance letter from the IC is maintained in our files. Registration 8058A-1,
Jun. 13, 2016.

Test Location

All Emissions tests were performed at

Shenzhen Anbotek Compliance Laboratory Limited. at 1/F., Building 1, SEC
Industrial Park, No.0409 Qianhai Road, Nanshan District, Shenzhen, Guangdong,
China

1.4. Measurement Uncertainty

Radiation Uncertainty :  Ur=4.1 dB (Horizontal)
Ur =4.3 dB (Vertical)

Conduction Uncertainty : Uc=3.4dB

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10: 2013 and

FCC Part 15, Paragraph 15.247.

2.1. Summary of Test Results

The EUT has been tested according to the following specifications:

Standard Test Type Result Notes
FCC Part 15, Paragraph 15.107, 15.207 Conducted Emission Test PASS | Complies
FCC Part 15, Paragraph 15.247(b)(1) Maximum Output Power PASS | Complies
FCC Part 15, Paragraph 15.247(a)(2) 6dB Bandwidth PASS | Complies
FCC Part 15, Paragraph 15.247(c) 100kHz Ba};ﬁ?él(gggc;fsﬁequency PASS | Complies
FCC Part 15, Paragraph 15.209(a)(f) Spurious Emission PASS | Complies
FCC Part 15, Paragraph 15.247(a)(1) Frequency Separation - N/A
FCC Part 15, Paragraph 15.247(a)(1)(iii) | Number of Hopping Frequency - N/A
FCC Part 15, Paragraph 15.247(a)(1)(ii1) Time of Occupancy - N/A
FCC Part 15, Paragraph 15.247(c) Peak Power Density PASS | Complies

2.2. Description of Test Modes
The EUT has been tested under operating condition.

Software used to control the EUT for staying in continuous transmitting and receiving mode

isprogrammed.

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1

Mbps lowest data rate (worst case) are chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6

Mbps lowest data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT20): Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)

with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT40): Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz)

with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2.3. List of channels:

\ - available
X - tested
Number Frequency(MHz) 802.11 802.11
b/g/n b/g/n
(HT20) (HT40)
1 2412 N X
2 2417 \
3 2422 N X
4 2427 \
5 2432 v
6 2437 \ X X
7 2442 N
8 2447 N
9 2452 N X
10 2457 N
11 2462 N X

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3. Conducted Emission Test

3.1. Block Diagram of Test Setup

3.1.1. Block diagram of connection between the EUT and simulators

Test Receiver

ACmains + LISN Adapter EUT

3.2. Power Line Conducted Emission Measurement Limits (15.207)

Frequency Limits dB(uV)
MHz Quasi-peak Level Average Level
0.15 ~ 0.50 66 ~ 56* 56 ~ 46*
0.50 ~ 5.00 56 46
5.00 ~ 30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3. Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission Measurement to
meet the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4. Operating Condition of EUT
3.4.1. Setup the EUT and simulator as shown as Section 3.1.
3.4.2. Turn on the power of all equipment.

3.4.3. Let the EUT work in test mode (Charging) and measure it.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3.5. Test Procedure

The EUT system is connected to the power mains through a line impedance stabilization
network (L.I.S.N.). This provides a 50ohm coupling impedance for the EUT system. Please
refer the block diagram of the test setup and photographs. Both sides of AC line are checked
to find out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed according
to FCC ANSI C63.10-2013 on Conducted Emission Measurement.

The bandwidth of test receiver (ESCI) set at 9KHz.
The frequency range from 150KHz to 30MHz is checked.

The test results are reported on Section 3.6.

3.6. Test equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal. Interval

L Two-Line Rohde & Schwarz| ENV216 | 100055 | AP 1720160 o0y
V-network

2. |EMI Test Receiver| Rohde & Schwarz ESCI 100627 | Apr. 17,2016 1 Year

3 IRF Switching Unit| ~ COmPlance | poirm2 | 38303 | Apr. 17,2016 | 1 Year
Direction

3.7. Power Line Conducted Emission Measurement Results
PASS.

The frequency range from 150KHz to 30 MHz is investigated.

Please refer the following pages.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: Charging

Test Specification: AC 120V, 60Hz for adapter
Comment: Live Line

Tem.:24°C Hum.:49%

80.0 dBuwY

Limit: —

AVG:

40 \ MWW M% Hlpeak
e A
/

1
g I 5 P et i \
\_',ﬂ‘f IL,"I L_’ K“-.,r‘r A A Wi R — vw.,llhwfﬂ\__,y’“’ 1\%\“&.“«%0”&“”WWML\ | AVG

0.0

0.150 0.5 [MHz) 5 30.000
o | s [ ] e | ot | o o [ e
1 0.1580| 51.29 0.00 5129 | 6556 | -14.27 QP
2 0.1819| 33.92 0.00 33.92 | 5439 | -2047 AVG
3 0.2380]| 44.36 0.00 44 .36 62.16 -17.80 QP
4 0.2620| 33.32 0.00 33.32 | 5136 -18.04 AVG
5 0.3260| 31.41 0.00 3141 | 4955 -18.14 AVG
6 0.4580| 30.45 0.00 3045 | 46.73| -16.28 AVG
7 0.7260| 37.00 0.00 37.00 | 56.00| -19.00 QP
8 0.8580| 35.99 0.00 35.99 [ 56.00( -20.01 QP
9 2.4219( 33.41 0.00 3341 | 4600 -12.59 AVG
10 2.7580( 40.96 0.00 40.96 | 56.00 -15.04 QP
11 6.3740| 32.65 0.00 3265 | 5000 -17.35 AVG
12 6.5740| 4025 0.00 4025 | 6000 | -19.75 QP

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: Charging
Test Specification: AC 120V, 60Hz for adapter
Comment: Neutral Line
Tem.:24°C Hum.:49%
80.0 dBuV
Limit: —
AVG:
1 \m\lfw
40 %N\ﬂw A i
2% WW“““"“ WWWM
I\U—‘III \\'| [ ’r l j\ o e’ N '3 poak
Y/ [y rnr \ ~ L_m'I N MUJ-‘ 'n"\ pyptfiram ey o Nt e ‘1_‘M.mu“"‘w%v%wmw "
o \ave
0.0
0.150 0.5 [MHz) 5 30.000
vo | ity |t | ey | (aooy | adoy | [ e
1 0.1524| 50.36 0.00 50.36 65.86 -15.50 QP
2 0.1860| 35.36 0.00 35.36 54.21 -18.85 AVG
3 0.2620| 36.26 0.00 36.26 51.36 -15.10 AVG
4 0.3220] 33.45 0.00 3345 | 49865 -16.20 AVG
5 0.4460| 32.25 0.00 32.25 | 46.95 -14.70 AVG
6 0.4580( 40.00 0.00 40.00 56.73 -16.73 QP
7 0.6660( 37.01 0.00 37.01 56.00 -18.99 QP
8 0.85401 30.29 0.00 30.29 | 46.00 -15.71 AVG
9 2.9060| 37.02 0.00 37.02 56.00 -18.98 QP
10 6.6100 37.21 0.00 37.21 60.00 -22.79 QP
11 6.7820 29.92 0.00 29.92 50.00 -20.08 AVG
12 20.5820] 37.00 0.00 37.00 60.00 -23.00 QP

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: Charging
Test Specification: AC 240V, 60Hz for adapter
Comment: Live Line
Tem.:24°C Hum.:49%
80.0 dBuVY
Limit: —
AVG:
S}\r\ I
Mﬂn
i,
I
40| 2 M ) ;wkmk »‘”l
HHW‘”" peak
| 9 MWWW w "MMW
|'|l\'| e ] F 5§ - ..u.'m—‘.-m'-“'"'\"“': ?‘"\‘N - ':‘-\ Fa P
WAL i . ok T N,,_\ p i X /
g \_;\, | ll'u\'"l \Lrﬂfp \J’L“M .uf\n“k-‘-u “ .‘-ﬂ,., rwd \"““‘*‘"“““‘-**“‘Lw o S Fj’
e
0.0
0.150 0.5 [MHz) 5 30.000
Freq. Reading | Factor | Result | Limit | Over Limit
No- 1 MHz) | (@Buv) | (dB) | (dBuv) | dBuv | (dB) |Detector| Remark
1 0.1580| 52.69 0.00 52.69 65.56 -12.87 QP
2 0.1620| 38.71 0.00 38.71 55.36 -16.65 AVG
3 0.2580| 33.54 0.00 33.54 51.49 -17.95 AVG
4 0.3260| 41.22 0.00 41.22 59.55 -18.33 QP
5 0.3260| 31.14 0.00 31.14 49.55 -18.41 AVG
B 0.4620| 29.74 0.00 29.74 46.66 -16.92 AVG
7 1.0260( 35.69 0.00 35.69 56.00 -20.31 QP
8 2.6820( 40.21 0.00 40.21 56.00 -15.79 QP
9 2.7220( 3248 0.00 32.48 46.00 -13.52 AVG
10 6.2300| 40.21 0.00 40.21 60.00 -19.79 QP
11 6.5740| 32.16 0.00 32.16 50.00 -17.84 AVG
12 18.2060| 36.00 0.00 36.00 60.00 -24.00 QP

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: Charging
Test Specification: AC 240V, 60Hz for adapter
Comment: Neutral Line
Tem.:24°C Hum.:49%
80.0 dBuwY
Limit: —
AVE:
Mfw
0 i 3 'U\"
/ b’ g peak
Lx‘“ A flil T‘, WWWW%MM
LI L .,u\d Ll,a AW I E A R ,,mw« b MWM‘.,.#.»-' "L. NEAE | rr’f‘A\fG
y ""’u‘*/
0.0
0.150 0.5 [MHz) 5 30.000
o | ety [Fzdna] Facor T Resul T Lont TO%e LM o] o
1 0.1500| 52.96 0.00 52.96 65.99 -13.03 QP
2 0.1620| 38.01 0.00 38.01 55.36 -17.35 AVG
3 0.2620 35.74 0.00 35.74 51.36 -15.62 AVG
4 0.3220] 32.23 0.00 32.23 49.65 -17.42 AVG
5 0.3300| 42.58 0.00 42.58 59.45 -16.87 QP
6 0.4580 29.93 0.00 29.93 46.73 -16.80 AVG
7 0.4700[ 37.00 0.00 37.00 56.51 -19.51 QP
8 2.7460| 28.31 0.00 28.31 46.00 -17.69 AVG
9 2.8140| 37.00 0.00 37.00 | 56.00| -19.00 QP
10 6.7500 37.01 0.00 37.01 60.00 -22.99 QP
11 6.7900 29.34 0.00 29.34 50.00 -20.66 AVG
12 18.3819| 36.21 0.00 36.21 60.00 -23.79 QP

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4. FCC Part 15.247 Requirements for DSSS & OFDM Modulation

4.1 Test Setup

EUT System Attenuator Spectrum
Analyzer

4.2 6dB Bandwidth

a. Limit
For the direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.

b.Test Procedure
1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the spectrum analyzer.
3. Set the spectrum analyzer as:
RBW = 100kHz, VBW>3*RBW =300kHz,
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
4. Mark the peak frequency and —6dB (upper and lower) frequency.
5. Repeat until all the rest channels are investigated.

20dB Bandwidth:

C63.10

Occupied Bandwidth (OBW=20dB Bandwidth

1. Set RBW=1%~5% OBW

2. Set the VBW=>3*RBW

3. Set the span range between 2 times and 5 times of the OBW

4. Sweep Time= Auto
Detector= Peak
Trace= Max hold

5. Once the reference level is established, the equipment is conditioned with typical modulating
signals to produce the worst case (i.e. the widest) bandwidth. Unless otherwise specified for an
unlicensed wireless device, measure the bandwidth at the -20dB levels with respect to the
reference level.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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c. Test Setup See 4.1

d. Test Equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analysis Agilent E4407B | US39390582 |Apr. 17, 2016 1 Year
2 Preamplifier Instrumepts EMCOT183 980100  |Apr. 17,2016 1 Year

corporation 0
3. |EMI Test Receiver| Rohde & Schwarz| ESPI 101604  |Apr. 17,2016 1 Year
4. | DoubleRidged 1} Instruments )\ Gryy o11g|  351600  [Apr. 20,2016 1 Year
Horn Antenna corporation
Bilog Broadband VULB
5. Antenna Schwarzbeck |VULB9163 9163-289 Apr. 20, 2016 1 Year
6. Pre-amplifier SONOMA 310N 186860 Apr. 17,2016 1 Year
EMI Test
7. Software SHURPLE N/A N/A N/A N/A
EZ-EMC
8 Power Sensor DAER RP1§$]006 15100246118N0 Jun 30, 2015 1 Year
o | MXA Spectrum Agilent N9020A |MY51170037| Jun 30,2015 | 1 Year
Analysis
1o | MXGRE Vector | ijent N5182A [MY48180656 Jun 30,2015 | 1 Year
Signal Generator
11 | Signal Generator Agilent E4421B |[MY41000743 | Jun 30, 2015 1 Year
12 | DC Power supply 1\ IV-8080 | YQSB0096 |Jun 30,2015 1 Year
TEMP&HUMI BE-THK-1
13 | PROGRAMMAB Bell Group 50MS SE-0137 |[Mar 16, 2016 1 Year
LE CHAMBER

e. Test Results

Pass.
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f. Test Data
6dB Bandwidth

ANT A
Test mode: IEEE 802.11b
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 9.561 Pass
Mid 2437 9.55 >500 Pass
High 2462 10.03 Pass
Test mode: IEEE 802.11g
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 16.05 Pass
Mid 2437 15.39 >500 Pass
High 2462 15.14 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 16.30 Pass
Mid 2437 16.39 >500 Pass
High 2462 15.42 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2422 35.35 Pass
Mid 2437 35.17 >500 Pass
High 2452 35.18 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772
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ANT B
Test mode: IEEE 802.11b
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 9.558 Pass
Mid 2437 10.01 >500 Pass
High 2462 9.529 Pass
Test mode: IEEE 802.11g
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 16.39 Pass
Mid 2437 16.38 >500 Pass
High 2462 16.38 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 15.45 Pass
Mid 2437 17.62 >500 Pass
High 2462 17.62 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2422 36.31 Pass
Mid 2437 36.31 >500 Pass
High 2452 36.33 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544
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RL .
or Froa 2.4 0 GHz Canter Fraq: 2412000000 GHz Radio Std: None Frequency
o e e 7 Trig: Fres Run Awg|Held> 10010
MEGainLow — Aten: 30 0B Radio Davice: BTS
Ref 20.00 dBm
Center Freq
2.412000000 GHz|
CF Step)
| 2000000 MHz
Center 2412 GHz Span 20 MHz | Man|
JUiLcs B 00 ke SVEW okH: _Sweep 2.533msy
Occupled Bandwidth Total Power 18.2 dBm FreqOffset
OH;
12.690 MHz ]
Transmit Freq Error -61.788 kHz OBW Power 98.00 %
x dB Bandwidth 9.561 MHz xdB -6.00 dB

or Freq 2.437000000 GHz | Cantar Fres: 2437000000 GHz Radio Std: None Trace/Detector
o e e 7 Trig: Fres Run Awg|Held> 10010
MEGainLow — Aten: 30 0B Radio Davice: BTS
Ref 20.00 dBm
Clear Write)
Averagef
Max Holdl
| Min Hold)
Center 2437 GHz Span 20 MHz
JUiLcs DY 00 e SVEW okH: _Sweep 2.533ms)
Occupied Bandwidth Total Power 18.0 dBm Ef.';‘,?:
12.764 MHz e ey
Transmit Freq Error -34.977 kHz OBW Power 98.00 %
x dB Bandwidth 9.550 MHz xdB -6.00 dB

Test Mode: 802.11b---Low

Test Mode: 802.11b---Mid

or Fron 2. GHz Radio Std: None er Freq 2.412000000 GHz | Canter Fres: 2412000000 GHz Radio Std: None Trace/Detector
o e A e 7 Trig: Fres Run Awg|Held> 10010 o e e 7 Trig: Free Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Rel 20.00 dBm Rel 20.00 dBm
Clear Write) Clear Write)
Averagef Averagef
Max Holdl Max Holdl
Center 2462 GHz Span 20 MHz MinMois Center 2412 GHz Span 20 MHz MinMois
JUiLcs B 00 ke SVEW okH: _Sweep 2.533ms) JUiLcs B 00 ke SVEW okH: _Sweep 2.533ms)
Occupied Bandwidth Total Power 18.4 dBm Pt Occupled Bandwidth Total Power 13.0 dBm Dtectnn
12.912 MHz e ey 16.370 MHz e ey
Transmit Freq Error <4.278 kHz OBW Power 98.00 % Transmit Freq Error =14.805 kHz OBW Power 98.00 %
x dB Bandwidth 10.03 MHz xdB -6.00 dB x dB Bandwidth 16.05 MHz xdB -6.00 dB

Test Mode: 802.11b---High

Test Mode: 802.11g---Low

Ear Freq 2.437000000 GHz J Canter Fraq: 2437000000 GHz Radie Std None
I T g Fresrun Awg|Heid> 10010

er Freq 2.462000000 GHz | Cantar Fres: 2462000000 GHz Radio Std: None Trace/Detector
o e A e 7 Trig: Fres Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Rel 20.00 dBm Rel 20.00 dBm
Clear Write) Clear Write)
Averagef Averagef
Max Holdl Max Holdl
Center 2437 GHz Span 20 MHz MinMois Center 2462 GHz Span 20 MHz MinMois
JUiLcs DY 00 e SVEW okH: _Sweep 2.533ms) JUiLcs B 00 ke SVEW okH: _Sweep 2.533ms)

Occupled Bandwidth Total Pawer 14.9 dBm Pt Occupled Bandwidth Total Power 13.3 dBm Pt
16.365 MHz e ey 16.353 MHz e ey

Transmit Freq Error <4.326 kHz OBW Power 98.00 % Transmit Freq Error -3.204 kHz OBW Power 98.00 %

x dB Bandwidth 15.38 MHz xdB -6.00 dB x dB Bandwidth 15.14 MHz xdB -6.00 dB

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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or Froa 2.4 0 GHz Canter Fraq: 2412000000 GHz Radio Std: None Frequency
o e e 7 Trig: Fres Run Awg|Held> 10010
MEGainLow — Aten: 30 0B Radio Davice: BTS
Rel 20.00 dBm
Center Freq
2.412000000 GHz|
CF Step)
| 2000000 MHz
Center 2412 GHz Span 20 MHz | Man|
JUiLcs B 00 ke SVEW okH: _Sweep 2.533msy
Occupled Bandwidth Total Power 13.1 dBm FreqOffset
OH;
17.529 MHz ]
Transmit Freq Error -7.308 kHz OBW Power 98.00 %
x dB Bandwidth 16.30 MHz xdB -6.00 dB

or Freq 2.437000000 GHz | Cantar Fres: 2437000000 GHz Radio Std: None Trace/Detector
o e e 7 Trig: Fres Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS
Rel 20.00 dBm
Clear Write)
Averagef
Max Holdl
Min Hold)
Center 2437 GHz Span 20 |
JUiLcs DY 00 e SVEW okH: _Sweep 2.533ms)
Occupled Bandwidth Total Power 14.9 dBm Pt
17.524 MHz e ey
Transmit Freq Error -6.408 kHz OBW Power 98.00 %
x dB Bandwidth 16.38 MHz xdB -6.00 dB

Test Mode: 802.11n20---Low

Test Mode:

802.11n20---Mid

ar En ¥ GHz Radio Std None ar Ereq 2.422000000 GHz ] Gantar Freq: 2422003000 GHz Radio Std None Frequency
o e A e 7 Trig: Fres Run Awg|Held> 10010 o e N 7 Trig: Free Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS MEGainLow — Aten: 30 0B Radio Davice: BTS
Rel 20.00 dBm Rel 20.00 dBm
Clear Write) ot CEMHF‘:“:
Averagef
Max Holdl
CF Step)
] Min Hold| e | 4000000 MHz
Center 2462 GHz Span 20 MHz Center 2422 GHz Span 40 MHz |4 Man|
JUiLcs B 00 ke SVEW okH: _Sweep 2.533ms) JiiLcs B 00 ke SVEW okH: Dwesp & maj
Occupled Bandwidth Total Power 13.3 dBm E::;‘D?: Oceupled Bandwidth Total Power 10.3 dBm FreqOffset
OH;
17.527 MHz e ey 35.827 MHz ]
Transmit Freq Error -2.578 kHz OBW Power 98.00 % Transmit Freq Error -55.000 kHz OBW Power 98.00 %
x dB Bandwidth 15.42 MHz xdB -6.00 dB x dB Bandwidth 35.35 MHz xdB -6.00 dB

Test Mode: 802.11n20---High

Test Mode: 802.11n40---Low

E,r Freq 2.437000000 GHz | Cantar Fres: 2437000000 GHz Radio Std: None or Freq 2.452000000 GHz | Canter Fres: 2.452000000 GHz Radio Std: None Trace/Detector
o e e 7 Trig: Fres Run Awg|Held> 10010 o e e 7 Trig: Free Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Rel 20.00 dBm Rel 20.00 dBm
Clear Write) Clear Write)
1
1 Averagef Averagef
Max Holdl Max Holdl
| Min Hold) et | Min Hold)
Center 2437 GHz Span 40 MHz, Center 2452 GHz Span 40 MHz,
JUiLcs DY 00 e SVEW okH: Deecgi- & maj JiiLcs B 00 kHe SVEW okH: Deecgi- & maj
Occupled Bandwidth Total Pawer 12.9 dBm Pt Occupled Bandwidth Total Power 11.2 dBm Pt
35.771 MHz e ey 35.795 MHz e ey
Transmit Freq Error <40.506 kHz OBW Power 98.00 % Transmit Freq Error -33.278 kHz OBW Power 98.00 %
x dB Bandwidth 35.17 MHz xdB -6.00 dB x dB Bandwidth 35.18 MHz xdB -6.00 dB

Test Mode: 802.1

1n40---Mid

Test Mode:

802.11n40---High

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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Carter Fraq: 2412000000 GHz

CTIE] Toq T 000000 HE T Trig:Fres Run rug|Hatd> 0010 Fadle St Hane
FGainilwe © BAerc30 4B Radi Davice: BTS
Mkrl_ 2.41
104 Ref 20.00 dBm o
Log
L]

Center 2412 GHz Span 20 MHz
[#Res BW 100 kHz #VEW 300 kHz Sweep 2,533 ms

Occupled Bandwidth Total Power 18.1 dBm

12.300 MHz
Transmit Freq Error -18.186 kHz OBW Power 99.00 %
x dB Bandwidth 8.558 MHz xdB -6.00 dB

Peak Saarch

RL

‘Canter Freq: 2437000000 GHa

437000000 GH: :
antar Freq 2AITOONDD oHlz | Trig: Fres Run AwglHeid> 10010 Fadle St Hane
FGainilwe © BAerc30 4B Radi Davice: BTS
kri
10 i Ref 20.00 dBm
Log
]

Center 2.437 GHz Span 20 MHz.
[#Res BW 100 kHz #VEW 300 kHz Sweep 2,533 ms

Occupled Bandwidth Total Power 18.1 dBm

12.299 MHz
Transmit Freq Error -12.058 kHz OBW Power 99.00 %
x dB Bandwidth 10.01 MHz xdB -6.00 dB

Peak Saarch

ContarFreq: 2

GHz Radio $td: None
- Trig: Fres Run Awg|Held> 010
I Gain:Low #hmen 30 4B Radio Device:
Tkri ]
10 Ref 20.00 dBm
Log 3 T
i
i
|
i
i
|
|
|
Center 2462 GHz Span 20 MHz,
#Res BW 100 kHz #VEW 300 kHz Sweep 2.533 ms
Occupled Bandwidth Total Power 24.5 dBm
12.699 MHz
Transmit Freq Error -11.508 kHz OBW Power 99.00 %
* dB Bandwidth 9.528 MHz x dB -6.00 dB

Peak Saarch

Carter Fraq: 2412000000 GHz Radia $td: None
T Trig:Fres Run Awg|Hold=> W10

* wamer 30 48

Radio Device: BTS

10 i Ref 20.00 dBm
Log
e |

Center 2.412 GHz ‘Span 20 MHz
[#Res BW 100 kHz #VEW 300 kHz Sweep 2,533 ms

Occupled Bandwidth Total Power 14.0 dBm

16.506 MHz
Transmit Freq Error -2.606 kHz OBW Power 99.00 %
x dB Bandwidth 16.29 MHz xdB -6.00 dB

Peak Saarch

‘Canter Freq: 2437000000 GHa

Radio $td: None

UGl ow

= gamen 3 4B

Radio D:

10 i Ref 20.00 dBm
Log
e !

Center 2.437 GHz Span 20 MHz.
[#Res BW 100 kHz #VEW 300 kHz Sweep 2,533 ms

Occupled Bandwidth Total Power 14.0 dBm

16.500 MHz
Transmit Freq Error -1.868 kHz OBW Power 99.00 %
x dB Bandwidth 16.28 MHz xdB -6.00 dB

Peak Saarch

RL

Eerert red 2000 B S rrearn  Avgheid> oo
i GalniL o #hmen 30 4B
10 Ref 20.00 dBm
Log
¢

Center 2462 GHz Span 20 MHz,
#Res BW 100 kHz #VEW 300 kHz Sweep 2.533 ms

Occupled Bandwidth Total Power 14.2 dBm

16.493 MHz
Transmit Freq Error 618 Hz OBW Power 99.00 %
* dB Bandwidth 16.38 MHz x dB -6.00 dB

Peak Saarch

Test Mode: 802.11g---High

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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AL : - T - .
2000000 GH. Carter Fraq: 2412000000 GH Radis Std: N Peak Search 437000000 GH. Carter Fraq: 2437030000 GH Radio Std: N Paak Ssarch
Contor Frog ZAT2000000 GHE ] SomwIrissimonoats, | Rk o Conter Fiea ZASTO00000 GHE ] Some s Moo Rk S ors
A Gainilow AN 30 4B Radi Davice: BTS FGainilwe © BAerc30 4B Radi Davice: BTS
Mkrl 2 - Mkrl 2
Ref 20.00 dBm 10 d Ref 20.00 dBm
o Log
A
: L 4
Center 2412 GHz Span 20 MHz Center 2437 GHz Span 20 MHz
[#Res BW 100 kHz #VEW 300 kHz Sweep 2,533 ms [#Res BW 100 kHz #VEW 300 kHz Sweep 2,533 ms
Occupled Bandwidth Total Power 20.0 dBm Occupled Bandwidth Total Power 14.1 dBm
17.531 MHz 17.650 MHz
Transmit Freq Error 2.726 kHz OBW Power 89.00 % Transmit Freq Error 630 Hz OBW Power 99.00 %
x dB Bandwidth 15.45 MHz xdB -6.00 dB x dB Bandwidth 17.62 MHz xdB -6.00 dB

Cabar Freq: 2462005000 GHz . Radio Std: Hona Peak Search or Freq 2.422000000 GHz Cantar Fraq: 2422000000 GH - Radio Std: Hona Peak Search
= Trig:Fres Run AvglHold> 10010 = Trig:Fres Run AvglHold> 10010
A Gainiow — BAen:30 9B Radi Davice: BTS FGainilwe © BAerc30 4B Radi Davice: BTS
Mkrl 2 7 Mkrl 2.41
Ref 20.00 dBm Ref 20.00 dBm 6.7808
Log Log
Center 2.462 GHz Span 20 MHz Center 2.422 GHz Span 40 MHz
[#Res BW 100 kHz #VEW 300 kHz Sweep 2,533 ms [#Res BW 100 kHz #VEW 300 kHz Sweep 5ms
Occupled Bandwidth Total Power 14.7 dBm Occupled Bandwidth Total Power 14.5 dBm
17.647 MHz 36.041 MHz
Transmit Freq Error 4,133 kHz OBW Power 99.00 % Transmit Freq Error -20.390 kHz OBW Power 99.00 %
x dB Bandwidth 17.62 MHz xdB -6.00 dB x dB Bandwidth 36.31 MHz xdB -6.00 dB
Test Mode: 802.11n40---Low

Catar Freq: 2437606000 GHz . Radio Std: Hona Peak Search = or Freq 2.452000000 GHz Cartar Fraq: 2462000000 GH - Radio Std: Hona Peak Search
= Trig:Fres Run AvglHold> 10010 e e = Trig:Fres Run AvglHold> 10010
FGainilwe © BAerc30 4B AFGainLow — BAmen:30 9B Radia D
Mk Mkr1 2.44
Ref 20,00 dBm Ref 20.00 dBm
Log Log
4 4
Center 2,437 GHz Span 40 MHz Center 2452 GHz Span 40 MHz
[#Res BW 100 kHz #VEW 300 kHz Sweep 5ms [#Res BW 100 kHz #VEW 300 kHz Sweep 5ms
Occupled Bandwidth Total Power 14.2 dBm Occupled Bandwidth Total Power 14.6 dBm
36.040 MHz 36.041 MHz
Transmit Freq Error -5.221 kHz OBW Power 99.00 % Transmit Freq Error -3.002 kHz OBW Power 99.00 %
x dB Bandwidth 36.31 MHz xdB -6.00 dB x dB Bandwidth 36.23 MHz xdB -6.00 dB
Test Mode: 802.11n40---High

Test Mode: 802.11n40---Mid

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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20dB Bandwidth

ANT A
Test mode: IEEE 802.11b
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 14.35 Pass
Mid 2437 14.72 Pass
High 2462 15.12 Pass
Test mode: IEEE 802.11g
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 18.63 Pass
Mid 2437 18.87 Pass
High 2462 18.64 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 19.13 Pass
Mid 2437 19.27 Pass
High 2462 19.28 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2422 37.25 Pass
Mid 2437 38.23 Pass
High 2452 37.31 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772
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ANT B
Test mode: IEEE 802.11b
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 14.21 Pass
Mid 2437 14.21 Pass
High 2462 14.18 Pass
Test mode: IEEE 802.11g
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 19.18 Pass
Mid 2437 19.23 Pass
High 2462 19.28 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 19.33 Pass
Mid 2437 19.42 Pass
High 2462 19.37 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2422 38.31 Pass
Mid 2437 38.24 Pass
High 2452 38.24 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited
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ANT A

[Canter Freq 2412000000 GHz | SenterFreg: 2413000000 Gz Radio Std: None Frequency
7= Trig:Fras Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS
Ref 20.00 dBm
Center Freq
2.412000000 GHz|
CF Step)
| 4000000 MHz
Center 2412 GHz Span 40 MHz | Man|
JiiLcs By So0 ke VBN T Dwesp 1 i
Occupled Bandwidth Total Power 15.1 dBm FreqOffset
OH;
12.728 MHz ]
Transmit Freq Error -56.791 kHz OBW Power 98.00 %
x dB Bandwidth 14.35 MHz xdB -20.00 dB

or Freq 2.437000000 GHz | Cantar Fres: 2437000000 GHz Radio Std: None Trace/Detector
o e e 7 Trig: Fres Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS
Clear Write)
Averagef
Max Holdl
| Min Hold)
Center 2437 GHz Span 40 MHz,
Jiiies B 300 e VBN T Dwesp 1 s
Occupled Bandwidth Total Power 15.0 dBm Pt
12.843 MHz e ey
Transmit Freq Error -22.291 kHz OBW Power 98.00 %
x dB Bandwidth 14.72 MHz xdB -20.00 dB

Test Mode: 802.11b---Low

Test Mode: 802.11b---Mid

ar En ¥ GHz Radio Std None or Ereq 2.412000000 GHz ] Gantar Freq: 2412003000 Gz Radio Std None Frequency
o e A e 7 Trig: Fres Run Awg|Held> 10010 o e e 7 Trig: Free Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS MEGainLow — Aten: 30 0B Radio Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
Center Freq
Clear Write| 2.412000000 GHz|
[ I
| Averagef 1
Max Holdl
CF Step)
] Min Hold| | 4000000 MHz
Center 2462 GHz Span 40 MHz, Center 2412 GHz Span 40 MHz | Man|
JiiLcs Bt 300 ke VBN T Dwesp 1 s Jiiies B J00 ke VBN T Dwesp 1 i
Occupled Bandwidth Total Power 15.4 dBm E::;‘D?: Occupled Bandwidth Total Power 13.1 dBm FreqOffset
OH;
12.956 MHz e ey 16.666 MHz ]
Transmit Freq Error 2,373 kHz OBW Power 98.00 % Transmit Freq Error =31.741 kHz OBW Power 98.00 %
x dB Bandwidth 15.12 MHz xdB -20.00 dB x dB Bandwidth 18.63 MHz xdB -20.00 dB

Test Mode: 802.11b---High

Test Mode: 802.11g---Low

Ear Freq 2.437000000 GHz J Canter Fraq: 2437000000 GHz Radie Std None
I T g Fresrun Awg|Heid> 10010

er Freq 2.462000000 GHz | Cantar Fres: 2462000000 GHz Radio Std: None Trace/Detector
o e A e 7 Trig: Fres Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
Clear Write) Clear Write)
Averagef Averagef
Max Holdl Max Holdl
| Min Hold) | Min Hold)
Center 2437 GHz Span 40 MHz, Center 2462 GHz Span 40 MHz,
JiiLcs By 300 ke VBN T Dwesp 1 s Jiiies B 200 e VBN T Dwesp 1 s
Occupled Bandwidth Total Pawer 15.3 dBm Pt Occupled Bandwidth Total Power 13.5 dBm Pt
16.830 MHz e ey 16.720 MHz e ey
Transmit Freq Error <32.371 kHz OBW Power 98.00 % Transmit Freq Error 4,475 kHz OBW Power 98.00 %
x dB Bandwidth 18.87 MHz xdB -20.00 dB x dB Bandwidth 18.64 MHz xdB -20.00 dB

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772
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[Canter Freq 2412000000 GHz | SenterFreg: 2413000000 Gz Radio Std: None Frequency
7= Trig:Fras Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS
Ref 20.00 dBm
Center Freq
2.412000000 GHz|
CF Step)
| 4000000 MHz
Center 2412 GHz Span 40 MHz | Man|
JiiLcs By So0 ke VBN T Dwesp 1 i
Occupled Bandwidth Total Power 12.9 dBm FreqOffset
OH;
17.661 MHz ]
Transmit Freq Error =31.971 kHz OBW Power 98.00 %
x dB Bandwidth 19.13 MHz xdB -20.00 dB

or Freq 2.437000000 GHz | Cantar Fres: 2437000000 GHz Radio Std: None Trace/Detector
o e e 7 Trig: Fres Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS
Clear Write)
Averagef
Max Holdl
| Min Hold)
Center 2437 GHz Span 40 MHz,
Jiiies B 300 e VBN T Dwesp 1 s
Occupled Bandwidth Total Power 15.3 dBm Pt
17.782 MHz e ey
Transmit Freq Error -28.176 kHz OBW Power 98.00 %
x dB Bandwidth 19.27 MHz xdB -20.00 dB

Test Mode: 802.11n20---Low

Test Mode: 802.11n20---Mid

ar En ¥ GHz Radio Std None ar Ereq 2.422000000 GHz ] Gantar Freq: 2422003000 GHz Radio Std None Frequency
o e A e 7 Trig: Fres Run Awg|Held> 10010 o e N 7 Trig: Free Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
Center Freq
Clear Write) ot iz
Averagef
Max Holdl
CF Step)
] Min Hold| . | £.000000 MHz
Center 2462 GHz Span 40 MHz, Center 2422 GHz Span 80 MHz | Man|
JiiLcs Bt 300 ke VBN T Dwesp 1 s it BN I JVEW a M _Sweep 1.133ms
Occupled Bandwidth Total Power 13.5 dBm E:l‘;;?: Occupled Bandwidth Total Power 11.5 dBm FreqOffset
OH;
17.683 MHz e ey 35.892 MHz ]
Transmit Freq Error -5.316 kHz OBW Power 98.00 % Transmit Freq Error “61.415 kHz OBW Power 98.00 %
x dB Bandwidth 19.28 MHz xdB -20.00 dB x dB Bandwidth 37.25 MHz xdB -20.00 dB

Test Mode: 802.11n20---High

Test Mode: 802.11n40---Low

E,r Freq 2.437000000 GHz | Cantar Fres: 2437000000 GHz Radio Std: None er Freq 2.462000000 GHz | Cantar Fres: 2462000000 GHz Radio Std: None Trace/Detector
o e e 7 Trig: Fres Run Awg|Held> 10010 o e A e 7 Trig: Free Run Awg|Held> 10010
FFGainlow — #Atten: 30 4B Radio Davice: BTS FFGainlow — #Atten: 30 4B Radio Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
Clear Write) Clear Write)
Averagef Averagef
Max Holdl Max Holdl
Center 2437 GHz Span 80 MHz MinMois Center 2462 GHz Span 80 MHz MinMois
iites BN I M JVEW a M _Sweep 1.133ms) iftes BN I M JVEW a M _Sweep 1.133ms)
Occupled Bandwidth Total Pawer 13.9 dBm Pt Occupled Bandwidth Total Power 14.8 dBm Pt
35.309 MHz it ot 36.785 MHz e ey
Transmit Freq Error =38.117 kHz OBW Power 98.00 % Transmit Freq Error =18.572 kHz OBW Power 98.00 %
x dB Bandwidth 38.23 MHz xdB -20.00 dB x dB Bandwidth 37.31 MHz xdB -20.00 dB

Test Mode: 802.11n40---Mid

Test Mode:

802.11n40---High
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< Fraq: 2412000000 GH: Radia Std: Ny
Contor Fioq ZA12000000 GHE | Corss oot | R i ors
I Gain:Low #Amen: 30 4B Radio Device: BTS
Mkr1

10 i Ref 20.00 dBm
Log
Center 2.412 GHz Span 40 MHz.
[#Res BW 300 kHz #VEW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 15.9 dBm

12.290 MHz
Transmit Freq Error 314 Hz OBW Power 99.00 %
x dB Bandwidth 14.21 MHz xdB -20.00 dB

Peak Saarch

Bl :
437000000 GH. Conter Fraq: 2 437000000 GH Radio Std: N
Contar Freq ZAST000000 GHE ] Sy I JVssogt | e e
MiGaindow  BAZen:30 4B Radio Device: BTS
Mkr1 2

10 i Ref 20.00 dBm
Log
Center 2437 GHz Span 40 MHz.
[#Res BW 300 kHz #VEW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 15.9 dBm

12.284 MHz
Transmit Freq Error 9.218 kHz OBW Power 99.00 %
x dB Bandwidth 14.21 MHz xdB -20.00 dB

Peak Saarch

ContarFreq: 2

Gz Radia $td: None
o Trig:Fres Run Awg|Hold=> W10
I Gain:Low #Amen: 30 4B Radio Device:
Mkr1 2 I

10 i Ref 20.00 dBm
Log
Center 2462 GHz Span 40 MHz.
[#Res BW 300 kHz #VEW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 16.2 dBm

12.229 MHz
Transmit Freq Error 17.807 kHz OBW Power 99.00 %
x dB Bandwidth 14.18 MHz xdB -20.00 dB

Peak Saarch

Peak Saarch

B S,
FGainilwe © BAerc30 4B Radi Davice: BTS
Mkrl 2
10 i Ref 20.00 dBm
Log
- )

Center 2.412 GHz Span 40 MHz.
[#Res BW 300 kHz #VEW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 14.0 dBm

16.921 MHz
Transmit Freq Error -6.803 kHz OBW Power 99.00 %
x dB Bandwidth 19.18 MHz xdB -20.00 dB

‘Canter Freq: 2437000000 GHa

Radio Std: Hone
To7 Trig:Fres Run Heg|Hatd=> 4010
MiGaindow  BAZen:30 4B Radia D
Mkri 2.43
10 i Ref 20.00 dBm
Log
Center 2437 GHz Span 40 MHz.
[#Res BW 300 kHz #VEW 1 MHz Sweep 1ms
Occupled Bandwidth Total Power 14.0 dBm
16.923 MHz
Transmit Freq Error 2,497 kHz OBW Power 99.00 %
x dB Bandwidth 19.23 MHz xdB -20.00 dB

Peak Saarch

RL

Peak Saarch

X = : :
R T B G ] S e R g
I Gain:Low #Amen: 30 4B Radio D:
Mkr1 2.45
10 i Ref 20.00 dBm
Log
L §
Center 2462 GHz Span 40 MHz.
[#Res BW 300 kHz #VEW 1 MHz Sweep 1ms
Occupled Bandwidth Total Power 14.6 dBm
16.918 MHz
Transmit Freq Error 11.085 kHz OBW Power 99.00 %
x dB Bandwidth 19.28 MHz xdB -20.00 dB

Test Mode: 802.11g---High
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e : . T - .
2000000 GH. Carter Fraq: 2412000000 GH Radis Std: N Peak Search 437000000 GH. Carter Fraq: 2437030000 GH Radio Std: N Paak Ssarch
Contor Frog ZAT2000000 GHE ] SomwIrissimonoats, | Rk o Conter Fiea ZASTO00000 GHE ] Some s Moo Rk S ors
A Gainilow AN 30 4B Radi Davice: BTS FGainilwe © BAerc30 4B Radi Davice: BTS
Mkrl 2 - Mkrl 2
Ref 20,00 dBm Ref 20,00 dBm
Log Log
Center 2.412 GHz Span 40 MHz. Center 2437 GHz Span 40 MHz.
[#Res BW 300 kHz #VEW 1 MHz Sweep 1ms [#Res BW 300 kHz #VEW 1 MHz Sweep 1ms
Occupled Bandwidth Total Power 13.9 dBm Occupled Bandwidth Total Power 14.2 dBm
17.798 MHz 17.804 MHz
Transmit Freq Error 12.994 kHz OBW Power 99.00 % Transmit Freq Error 16.151 kHz OBW Power 99.00 %
x dB Bandwidth 19.23 MHz xdB -20.00 dB x dB Bandwidth 19.42 MHz xdB -20.00 dB

Contar Fraq: 2 o Radio $td: Hona Peak Search or Freq 2.422000000 GHz Cantar Fraq: 2422000000 GH - Radio Std: Hona Peak Search
T Trig: Fres Run Awg|Hald= 10110 T Trig:Fres Run Awg|Hald= 10110
A Gainiow — BAen:30 9B Radi Davice: BTS FGainilwe © BAerc30 4B Radis Davice
Mkrl 2 Mkrl 2
Ref 20.00 dBm 10 d Rel 20.00 dBm
o Log
¢ A

Center 2462 GHz Span 40 MHz. Center 2.422 GHz Span 80 MHz.
[#Res BW 300 kHz #VEW 1 MHz Sweep 1ms (#Res BW 1 MHz #VEW 3 MHz Sweep 1133 ms

Occupled Bandwidth Total Power 14.5 dBm Occupled Bandwidth Total Power 14.3 dBm

17.795 MHz 36.149 MHz
Transmit Freq Error 12.410 kHz OBW Power 99.00 % Transmit Freq Error 7.903 kHz OBW Power 99.00 %
x dB Bandwidth 19.37 MHz xdB -20.00 dB x dB Bandwidth 38.31 MHz xdB -20.00 dB
Test Mode: 802.11n40---Low

. 3 :
Carter Fraq: 2437060000 GHz Radio Std: Hona Peak Search : or Freq 2.452000000 GHz Carter Fraq: 2452003000 GHz Radio Std: Hona Peak Search
= Trig:Fres Run AvglHold> 10010 e e = Trig:Fres Run AvglHold> 10010
FGainilwe © BAerc30 4B Radia D A Gainiow — BAen:30 9B Radia D
Mkr1 242 Mkr1 2.44
Ref 20.00 dBm 10 d Rel 20.00 dBm
o Log
¢ 4
Center 2437 GHz Span 80 MHz Center 2452 GHz Span 80 MHz
(#Res BW 1 MHz #VEW 3 MHz Sweep 1133 ms (#Res BW 1 MHz #VEW 3 MHz Sweep 1133 ms
Occupled Bandwidth Total Power 14.9 dBm Occupled Bandwidth Total Power 14.6 dBm
36.196 MHz 36.887 MHz
Transmit Freq Error 22.391 kHz OBW Power 99.00 % Transmit Freq Error 20,188 kHz OBW Power 99.00 %
x dB Bandwidth 38.24 MHz xdB -20.00 dB x dB Bandwidth 38.24 MHz xdB -20.00 dB
Test Mode: 802.11n40---High

Test Mode: 802.11n40---Mid
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4.3. Maximum Output Power Test

a. Limit

The maximum output power of the intentional radiator shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt (30dBm).

2. Except as shown in paragraphs (b)(3) (i), (ii) and (iii) of this section, if transmitting antenna of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator

shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section, as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

b. Configuration of Measurement

EUT DC block |ATT. Spectrum Analyzer

c. Data Rates

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps data rate (worst case) are chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT20): Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with 6.5Mbps data rate (the worst case) are chosen for the final testing.

IEEES802.11n (HT40): Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz)
with 13.5Mbps data rate (the worst case) are chosen for the final testing.

d. Test Procedure

This test was according the kDB 558074 DO1 DTS Meas Guidance vO3r05  9.1.1:
1. Set span to at least 1.5 times the OBW.

2. Set the RBW =1~5% of the OBW, not to exceed IMHz.

3. Set VBW>3*RBW.

4. Detector = Average.

5. Sweep time = auto couple.

6. Trace mode = max hold.

7. Allow trace to fully stabilize.

e. Test Equipment
Same as the equipment listed in 4.2.

f. Test Results
Pass.

Shenzhen Anbotek Compliance Laboratory Limited
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g. Test Data

Antenna A Gain= 2 dBi
Antenna B Gain= 2 dBi
Array Gain=5.01 dBi= Gant+10*log(NanT)dBi

ANT A
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Rosult
Low 2412 15.13 Pass
Mid 2437 14.99 30 1 Pass
High 2462 15.08 Pass
Test mode: IEEE 802.11¢g
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | "ot
Low 2412 12.23 Pass
Mid 2437 14.46 30 1 Pass
High 2462 13.00 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
Ch 1 Result
anne (MHz) (dBm) (dBm) | (watts) | -
Low 2412 11.87 Pass
Mid 2437 14.52 30 1 Pass
High 2462 12.77 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
Channel | =1y (dBm) (dBm) | (watts) | Result
Low 2422 10.75 Pass
Mid 2437 12.45 30 1 Pass
High 2452 10.32 Pass

Shenzhen Anbotek Compliance Laboratory Limited
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ANT B
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2412 15.88 Pass
Mid 2437 15.88 30 1 Pass
High 2462 15.36 Pass
Test mode: IEEE 802.11¢g
Frequency | Maximum transmit power Limit
Channel | = 1) (dBm) (@Bm) | (watts) | Result
Low 2412 13.94 Pass
Mid 2437 13.99 30 1 Pass
High 2462 14.22 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
Ch 1 Result
anne (MHz) (dBm) (dBm) | (watts) | -
Low 2412 13.93 Pass
Mid 2437 13.84 30 1 Pass
High 2462 14.27 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2422 14.53 Pass
Mid 2437 14.30 30 1 Pass
High 2452 14.82 Pass
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Channel ANT A ANT B MIMO
Output Output Data Rate Output Limit
Channel Frequency Mb dB
(MH2) Power Power (Mbps) Power (dBm)
(dBm) (dBm) (dBm)
802.11n (20M MIMO) mode
Low 2412 11.87 13.93 MCSO0 16.03 30
Middle 2437 14.52 13.84 MCSO0 17.20 30
High 2462 12.77 14.27 MCSO0 16.59 30
802.11n (40M MIMO) mode
Low 2422 10.75 14.53 MCSO0 16.05 30
Middle 2437 12.45 14.30 MCSO0 16.48 30
High 2452 10.32 14.82 MCSO0 16.14 30
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Akt Sptrem Aalyer - Channed Prrees

iCenter Freq 2.412000000 GHz

FiFGainLow

Canter Fraq: 2412000000 GH
Trig: Fres Run Awg|Heid> 10010
#Aaten: 30 4B

Radio Std: None
Radlio Davice: BTS

Rel 20.00 dBm

Frequency

Center Freq
2412000000 GHz|

Center 2412 GHz Span 40 MHz

CF Step)
4000000 MHz|

o Man|

e e Sweep 0y

Channel Power Power Spectral Density

FreqOffset
0 Hz|

15.13 dBm /20 MHz

] .57.88 dBm mz Wi

I er Freq 2.437000000 GHz | Cantar Fraq: 2437000000 GHz i Radio Std: None TracelDetector
oo Trig:Fres Run Awg|Held> 10010
iGanLow | BAten: 30 dB Radio Davice: BTS
Sidiy_ Ref 20.00 dBm
Clear Write)
Averagef
Max Holdl
Center 2437 GHz Span 40 MHz, MinMois
JiiLcs By 300 ke Y S s Dwesp 1 s
Detector)
Channel Power Power Spectral Density Average b
L Man|
14.99 dBm r20mHz -58.02dBm mz W

Test Mode: 802.11b---Low

Akt Sptrem Aalyer - Channed Prrees

Gz Radio Std: None
Awg|Heid> 10010

Test Mode: 802.11b---Mid

Radio Std: None

er Freq 2.412000000 GHz ] Gantar Freq: 2412003000 Gz
T Trig: Free Run Ag|Held> 1010

Trace/Detector

[Canter Fraq 2.462000000 GHz
oo Trig:Fres Run e X
FiFGain:Low Bhtten: 30 4B Radio Davice: BTS FiFGain:Low Ehaten: 30 48 Radio Davice: BTS
Ref 20.00 d8m Ref 20.00 d8m

Clear Write|
Averagef
Max Hold|

Center 2462 GHz Span 40 MHz, i Hol Center 2412 GHz Span 40 MHz,

Lol B AL e Sweep 09 e e Sweep 09
Detector|

Channel Power Power Spectral Density Hverage ¥ Channel Power Power Spectral Density
e Man|
15.08 dBm r20mHz -57.93dBm mz W 12.23 dBm r20mHz | -60.78 dBm mz W

Clear Write|

Averagef

Max Holdl

Min Holdj

Detector|
Hverage b

e Man

Test Mode: 802.11b---High

MEGainLow — Aten: 30 0B Radio Davice: BTS

Rel 20.00 dBm

Test Mode: 802.11g---Low

Ear Freq 2.437000000 GHz J Canter Fraq: 2437000000 GHz Radie Std None
I T g Fresrun Awg|Heid> 10010

er Flﬂ 2.462000000 GHz J Canter Freq: 162000000 Gi; Radio S1d: None
T Trig:Fres Run

2
- Awg|Heid> 10010
I GainiLow #Aaten: 30 4B Radio Davice: BTS

Rel 20.00 dBm

Trace/Detector

Center 2437 GHz Span 40 MHz,
e e e Sweep 09
Channel Power Power Spectral Density

14.46 dBm /20 MHz

[ | -58.55dBm mz

Clear Write|

Averagef

Max Holdl

Min Holdj

Detector|
Hverage b

e Man

Center 2462 GHz Span 40 MHz,
Lol B AL e Sweep 09
Channel Power Power Spectral Density

13.00 dBm /20 MHz

] -60.01 dBm m:z W

Clear Write|

Averagef

Max Holdl

Min Holdj

Detector|
Hverage b

e Man

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High
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Akt Sptrem Aalyer - Channed Prrees

iCenter Freq 2.412000000 GHz

FiFGainLow

Canter Fraq: 2412000000 GH Radie Std None
Trig: Fres Run Awg|Heid> 10010
#Aaten: 30 4B Radio Davice: BTS

Rel 20.00 dBm

Frequency

Center Freq
2412000000 GHz|

Center 2412 GHz Span 40 MHz

CF Step)
4000000 MHz|

o Man|

e e Sweep 0y

Channel Power Power Spectral Density

FreqOffset
0 Hz|

11.87 dBm /20 MHz

] -61.14 dBm 1z W

1
rig: Fres Fun Aeg|Heid> 1019

#Atten: 30 dB

FiFGainLow Radio Davice: BTS

Rel 20.00 dBm

Ear Freq 2.437000000 GHz | Catar Frag: 2437000000 G Radio Std None Fregquency
Trig

Center Freq
2437000000 GHz|

CF Step)

\| 4000000 MHz

Center 2437 GHz Span 40 MHz | Man|
e o S L el Saetp

FreqOffset

Channel Power Power Spectral Density s :Hx

14.52 dBm /20 MHz

[ | -58.49 dBm mz W

Test Mode: 802.11n20---Low

Akt Sptrem Aalyer - Channed Prrees

Gz Radio Std: None
Awg|Heid> 10010

Test Mode: 802.11n20---Mid

2
T Trig:Fres Run Awg|Heid> 10010

#Atten: 30 dB

FiFGainLow Radio Davice: BTS

Rel 20.00 dBm

Ear Freq 2.422000000 GHz | ?umrfru:zlmcﬁ Radio Std: None Frequency

[Canter Fraq 2.462000000 GHz
oo Trig:Fres Run
AFGainLow | #Atten: 30 dB Radio Device: BTS
Ref 20.00 d8m

Clear Write|

Averagef

Max Hold|
Center 2462 GHz Span 40 MHz MinMois Center 2422 GHz
Lol B AL e Sweep 09 wledlAl

Detector|

Channel Power Power Spectral Density Hverage ¥

e Man|

12.77 dBm r20mHz | -60.24 dBm mz W

Span 80 MHz

e T ySweep 1.067 may

Channel Power Power Spectral Density

10.75 dBm 140 MHz -65.27 dBm mz W

2422000000 GHz|

Center Freq

At

CF Step)
8000000 MHz|
Man|

FreqOffset
0 Hz|

Test Mode: 802.11n20---High

Test Mode: 802.11n40---Low

E' or Freq 2.437000000 GHz | Cantar Fres: 2437000000 GHz i Radio Std: None : or Freq 2.452000000 GHz | Canter Fres: 2.452000000 GHz i Radio Std: None Trace/Detector
o e e — Trig-Free Run Awg|Held> 10010 o e e — Trig-Free Run Awg|Held> 10010 i
i Gain:Low Whten: 30 4B Radio Davice: BTS i Gain:Low Ehaten: 30 48 Radio Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
| Clear Write| | Clear Write|
| Averagef | Averagef
{ :
Max Holdl I Max Holdl
Center 2437 GHz Span 80 MHz MinMois Center 2452 GHz Span 80 MHz MinHoi
ledlA e T ySweep 1.067 ma B e e e T ySweep 1.067 ma
Detector) Detector)
Channel Power Power Spectral Density Hverage ¥ Channel Power Power Spectral Density Hverage ¥
e Man| e Man|
12.45dBm r4omHz [l -63.84 dBm mz i 10.32dBm r4omHz [l -65.80 dBm mz W

Test Mode: 802.11n40---Mid

Test Mode: 802.11n40---High
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ANT B

Wu : "
‘\[*,_@ﬁm | Camar Freq: 2412006000 GHz Radio $td: Nona PRk Snarcly ._!‘_‘.\l!.’!!!ln;@la_f!l

MG #Amen30 48 Radio Davice: BTS A Gainiow © #AT 30 4B

Radio $td: None Peak Search

| Contar Freq: 2437000000 Gz

Radio Device: BTS

Ref 20.00 dBm Ref 20.00 dBm

Center 2437 GHz
[#Res BW 300 kHz

Span 40 MHz

Span 40 MHz.
Sweep 1ms

Sweep 1ms

Center 2412 GHz

#Res BW 300 kHz VBW 1 MHz

VBW 1 MHz

Channel Power
15.88 dBm r20mHz [

Power Spectral Density

-57.13dBm mz W

Channel Power
15.88 dBm r20mHz [

Power Spectral Density

-57.13dBm mz W

Test Mode: 802.11b---Low Test Mode: 802.11b---Mid

13 : AL i
E\[—_@n_@_?ﬁm | Carter Fres: 2462000000 GHz Radia Std: None Fask Sraich Eg@_@ﬁm | Camar Freq: 2412006000 GHz Radis Std: Hana Pask Sarch

- gl e ol

#asan: 30 48 Radio Davice: BTS MG #Amen30 48 Radio Device: BTS

UGl ow

Ref 20.00 dBm Ref 20.00 dBm

Center 2412 GHz
#Res BW 300 kHz

Span 40 MHz

Span 40 MHz.
Sweep 1ms

Sweep 1ms

Center 2,462 GHz

#Res BW 300 kHz VBW 1 MHz

VBW 1 MHz

Channel Power

Channel Power
15.36 dBm r20mHz [

Power Spectral Density

-57.65dBm mz W

Power Spectral Density

13.94dBm r20mHz [ -59.07 dBm mz W

Test Mode: 802.11b---High

A Gainiow © #AT 30 4B

Wm -
Value 20.00 dBm | Carter Frag: 2437000000 GHz Radio Std: Hona Puak Seasch

Ref 20.00 dBm
Center 2437 GHz Span 40 MHz.
[#Res BW 300 kHz VEW 1 MHz Sweep 1ms

Channel Power
13.99 dBm r20mHz [

Power Spectral Density

-59.02dBm mz W

Test Mode: 802.11g---Low

A Gainiow © #AT 30 4B

Wm -
Value 20.00 dBm | Carter Frag: 2462000000 GHz Radio Std: Hona Puak Seasch

Ref 20.00 dBm
{
Center 2462 GHz Span 40 MHz.
[#Res BW 300 kHz VEW 1MHz Sweep 1ms

Channel Power
14.22 dBm r20mHz [

Power Spectral Density

-58.79dBm mz W

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High
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E__N\[._;y,_@ﬁm | Catar Freq: 2412005000 GHz Radio Std: Hona Paak Ssarch E__N\[._;y,_@ﬁm | Cartar Fraq: 2437005000 GH Radio Std: Hona Peak Search
i Ao 8ATa 30 48 -  RadioDevica:BTS MG T SAmar 30 48 - " RadioDavica: BTS
Ref 20.00 dBm Ref 20.00 dBm
! '} )
{
Center 2.412 GHz Span 40 MHz. Center 2437 GHz Span 40 MHz.
#Res BW 300 kHz VBW 1MHz Sweep 1ms #Res BW 300 kHz VBW 1MHz Sweep 1ms
Channel Power Power Spectral Density Channel Power Power Spectral Density
13.93 dBm r20mHz [ -59.08 dBm mz W 13.84 dBm r20mHz [ -59.17 dBm mz W

Test Mode: 802.11n20---Low Test Mode: 802.11n20---Mid

E__N\[._;y,_@ﬁm | Cabar Freq: 2462005000 GHz Radio Std: Hona Peak Search E__N\[._;y,_@ﬁm | Cantar Fraq: 2422000000 GH Radio Std: Hona Peak Search
i Ao 8ATa 30 48 -  RadioDevica:BTS MG T SAmar 30 48 - _ RadioDavicaiBTS
kM Mkri
Ref 20.00 dBm Ref 20.00 dBm
| (] $
!
Center 2462 GHz Span 40 MHz. Center 2.422 GHz Span 80 MHz.
#Res BW 300 kHz VBW 1MHz Sweep 1ms #Res BW 1 MHz #VEBW 3 MHz Sweep 1.067 ms
Channel Power Power Spectral Density Channel Power Power Spectral Density
14.27 dBm r20mHz [ -58.74dBm mz W 14.53dBm rsomHz [ 61.54dBm mz W

Test Mode: 802.11n20---High Test Mode: 802.11n40---Low

E__N\[._;y,_@ﬁm | Catar Freq: 2437606000 GHz Radio Std: Hona Peak Search E__N\[._;y,_@ﬁm | Cartar Fraq: 2462000000 GH Radio Std: Hona Peak Search
i MG T SAmar 30 48 - dio Device Ao 8ATa 30 48 - C adiel
kri Mkri
Ref 20.00 dBm Ref 20.00 dBm
¢ 4
Center 2437 GHz Span 80 MHz Center 2452 GHz Span 80 MHz
#Res BW 1 MHz #VEBW 3 MHz Sweep 1.067 ms #Res BW 1 MHz #VEBW 3 MHz Sweep 1.067 ms
Channel Power Power Spectral Density Channel Power Power Spectral Density
14.30dBm rsomHz [ 61.36 dBm mz W 14.82 dBm rsomHz [ 61.45dBm mHz W

Test Mode: 802.11n40---Mid Test Mode: 802.11n40---High
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4.4. Band Edges Measurement

a. Limit
According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits
specified in15.209(a).

b. Test Procedure

1. Conducted Method:

1) Set RBW=100KHz, VBW=300KHz
2) Detector=peak

3) Sweep time= auto

4) Trace mode=max hold.

2. Radiated Method:
1) For below 1GHz: The EUT is placed on a turntable, which is 0.8m above the ground plane. The
EUT is tested in 9*6*6 Chamber.
For above 1GHz: The EUT is placed on a turntable, which is 1.5m above the ground plane. The
EUT is tested in 9*6*6 Chamber.
2) The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level.
3) EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.
4) Peak detector: RBW=1MHz, VBW=3MHz, SWT=AUTO
Average detector: RBW=1MHz, VBW=10Hz, SWT=AUTO
The EUT is tested in 9*6*6 Chamber.
5) Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.
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30M to 1G emissions:

Turntahle

\ FUT It to 4
Test
Fecetver 0.8m 1 :
|
Ground Plane \ Coaxial Cable /
1G to 40G emissions:
Turntable | 3m I

\ EUT

Test

1.5m fn o A |:| / Recever
ﬂ I—
Ground Plane Coaxial Cable /

c. Test Equipment
Same as the equipment listed in 4.2.

d. Test Results
Pass.

e. Test Plots
See the following page.
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Test Mode: 802.11n20---Low

Test Mode: 802.11n20---High
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fvg Typs: Log Pur Marker fvg Typs: Log Pur
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Test Mode: 802.11n40---Low

Test Mode: 802.11n40---High
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Test Mode: 802.11n40---Low
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ANT A

Test Mode: 802.11b
2412MHz
Horizontal-PEAK:

101.0  dBuV/m

Limit: —_—

61

21.0
20,000 [MHz) 2425 000
No. (Ei&) (ﬁéiﬂ'ﬂ% (E%ﬁﬁ)r (dgﬁf:]} (<|1_Ili’lmul\tv’f OV?crlE%;mlt Detector I_I[ilr%r]]t dﬁ?e;e Remark
2374688 4385 | 255 | 4130 | 7400| 3270 | peak
2 2390.000| 4708 | 251 | 4457 | 7400| -2943 | peak
3 2400.000| 60.35 | 249 | 57.86 | 74.00| -16.14 | peak
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Horizontal-AV:

101.0  dBuV/m

Limit: _—

61

21.0
230,000 [MHz) 2425 00D
No. (Eig} {Egﬁﬂ'fn?} (E%?rt]?)r (dgis\;:'lrtn} {:Ij_lli’lmul"fff Ov?crlé;mﬂ Detector H[i:'ﬂrjn d{iirge)e Remark
2356.863| 3904 | 259 | 3645 | 5400| -1755 | AVG
2390.000] 4202 | 251 | 3951 | 5400| 1449 | AVG
3 2400.000| 52.84 | 249 | 5035 | 5400| 365 | AVG
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Test Mode: 802.11b
2412MHz
Vertical-PEAK:

101.0 dBu¥/m
Limik: —_—
-
61
z
1
21.0
21 0.000 [MHz) 2425 000
Freq. Reading Factar Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuvim)|(dBuv/| (dB) |“=="| @m) | (deg) | Rem3®
2356287 45.15 259 | 4256 | 7400 | -3144 | peak
2 2390.000| 4884 251 | 4633 | 7400 | 2767 | peak
2400.000| 6146 249 | 5897 | 7400 | -1503 | peak
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Vertical-AV:

101.0  dBuV/m

Limit: —_—

AVGE:

61

21.0
2310.000 [MHz)

2425000

Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/im)| (@B/m) |(dBuvim)|(dBuvs| (dB) || ©m) | (deg) | REM™

2356.575| 36.12 -2.59 33.53 54.00 | -2047 AVG
2 2390.000| 39.16 -2.51 36.65 5400 | -17.35 AVG
2400.000| 51.02 -2.49 4853 54.00 -5.47 AVG
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Test Mode: 802.11b
2462MHz
Horizontal-PEAK:

100.0 dBu¥V/m
Limit: —_—
AVG-
61
1
21.0
2455 000 [MHz]) 2500000
Freq. Reading | Factor | Result Limit |[Owver Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuvim)|(dBuv/| (@B) |PZ°%"| ©m) | (deg) | eI
1 2483.500| 47.11 231 | 4480 | 7400| -2920 | peak
2 2487 625| 4567 230 | 4337 | 7400| 3063 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PEEK Page 47 of 147 Report No.: R011605879Y

Horizontal-AV:

101.0 dBu¥V/m
Limit- —_—
AVG: —_—
61
1
2
21.0
2455 000 [MHz]) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(@Buvim)|(@Buv/| (dB) |P€®"| ©m) | (eg) | M
2483500] 4170 | 231 | 3939 | 5400| -1461 | AVG
2 2490100 3874 | 229 | 3645 | 5400| 1755 | AVG
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Test Mode: 802.11b

2462MHz
Vertical-PEAK:

101.0  dBuV/m

Limit: —_—

AVG: —_

61

21.0

2455 000 [MHz]) 2500000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuv/m)|(@Buv/| (dB) || em) | (deg) | ReEma®
2483500 4627 | 231 | 4396 | 7400| 3004 | peak
2 2491338| 4322 | 229 | 4093 | 7400| 3307 | peak
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Vertical-AV:
101.0  dBu¥/m
Limik: —_—
AVGE: —_—
61
1
2
21.0
2455_000 [MHz) 2500.000
Freq. Reading | Factor | Result Limit |QOwver Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(@Buvim)|(@Buvr| (dB) |P=%| ©m) | (deg) | TEMA
2433500 40.24 231 | 3793 | 5400| 1607 | AVG
2 2489537 26.26 229 | 3397 | 5400| 2003 | AVG
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Test Mode: 802.11g
2412MHz
Horizontal-PEAK:

101.0 dBu¥/m
Limit- —_—
AVGE:
61
1
21.0
210,000 [MHz) 2425000
Freq. Reading | Factor | Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(@Buvim)|(@Buv/| (dB) |P°"| (em) | (deg) | ReEma®
1 2359.738| 47.51 253 | 4493 | 7400| 2907 | peak
2 2390.000| 48.27 251 | 4576 | 7400| 2824 | peak
2400.000| 63.05 249 | 6056 | 7400| 1344 | peak
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Horizontal-AV:

101.0  dBuV/m

Limit: _—
AVE:

61

21.0

210,000 [MHz) 2425 00D
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuVim)|(dBuvi| (dB) |“Z°%"| em) | (degy | REMa
1 2371813 3614 | 255 | 3350 | 5400| -2041 | AVG
2390.000] 3830 | 251 | 3579 | 5400| -1821 | AVG
3 2400000 5271 | 249 | 5022 | 5400| -378 | AVG
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Test Mode: 802.11g

2412MHz
Vertical-PEAK:

101.0 dBu¥/m

Limit: —_—

AVG:

B. J

21.0
210,000 [MHz]) 2425 000
No. .;'Eﬁ'i‘; (5333';1”% (E%?rt]?)r (d%is\z':*.} (dLémulxtff ov?crlé;mlt petector | "CT | oy | Remark
2358012 4700 | 259 | 4450 | 7400| -2950 | peak
2390000 4847 | 251 | 4596 | 7400 | -2804 | peak
3 2400000 6219 | 249 | 5970 | 7400 | -1430 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PEEK Page 53 of 147 Report No.: R011605879Y

Vertical-AV:

101.0  dBuV/m

Limit: —_—
AVE:

[

61

1 2
21.0
210,000 [MHz]) 2425 000

Freq. Reading | Factor | Result Limit [Ower Limit Height | degree

No. (MHz)  |(dBuVim)| (dB/m) |(dBuvim)|(d@Buv/| (aB) |[PZ59"| (em) | (deg) | M3
2358300 37.02 | 258 | 3444 | 5400| 1956 | AVG
2390.000| 37.88 | 251 | 3537 | 5400| 1863 | AVG

3 2400.000| 4994 | 249 | 4745 | 5400| -655 | AVG
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Test Mode: 802.11g
2462MHz
Horizontal-PEAK:

101.0  dBu¥/m

Limit: —_—

AVG:

61

wmw

21.0
2452.000 [MHz) 2500.000
Freq. Reading Factor Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuvim)|(dBuv/| (dB) |"=°%°"| em) | (deg) | M2
1 2483500 5418 | 231 | 5187 | 7400| 2213 | peak
2 2491120] 4917 | 229 | 4688 | 7400| 2712 | peak
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Horizontal-AV:

101.0 dBu¥/m
Limit: —_—
AVG: —_—
61
1
21.0
2452 000 [MHz) 2500000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(@Buv/m)| (dB/m) |(dBuv/im)|(dBuvi| (dB) |ZF°%°| @m) | (deg) | REM™
2483500 4030 | 231 | 3799 | 5400| -16.01 | AVG
2 2486.800| 3918 | 230 | 3688 | 5400| -17.12 | AVG
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Test Mode: 802.11g

2462MHz
Vertical-PEAK:

101.0  dBu¥/m

Limit: —_—

AVGE: —_

61

21.0
2452 000 [MHz) 2500.000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(@Buvim)|(dBuvi| (dB) |°®"| @m) | (deg) | Fema™
2483500| 55.01 231 | 5270 | 7400| 2130 | peak
2 2486.920| 4879 | 230 | 4649 | 7400| 2751 | peak
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Vertical-AV:
100.0 dBu¥/m
Limit- —_—
AVG: —_—
61
1
2
21.0
2452 000 [MHz]) 2500000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(dBuvim)|(d@Buv/| (aB) |[PZ59"| (em) | (deg) | M3
2483500 41.20 231 | 3889 | 5400| 1511 | AVG
2 2488.840| 38.35 229 | 3606 | 5400| 1794 | AVG
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Test Mode: 802.11n (HT20)
2412MHz
Horizontal-PEAK:

101.0  dBu¥/m

Limit: —_—

AVG:

61

21.0
210,000 [MHz]) 2425 000
No. .:TJE% (3333'3% (Z%?rt]?)r (dFéiSJ?'ﬁn} (55%; Ov?crléimlt petector | "CON | agy | Remark
2360.313| 4792 | 258 | 4534 | 7400 | 2866 | peak
2 2390.000| 5136 | 251 | 4885 | 7400 | 2615 | peak
3 2400.000| 6107 | 249 | 5858 | 7400 | -1542 | peak
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Horizontal-AV:

101.0 dBuV/m

Limit: —_—
AVG:

A

61

1 2
21.0
210,000 [MH=z) 2425.000
Freq. Reading Factor Result Limit [Ower Limit Height | degree
No. (MHz)  |(dBuVvim)| (dB/m) |(dBuvim)|(dBuv/| (dB) |“Z°%"| m) | (deg) | Remar
1 2360.600| 3834 | 258 | 3576 | 5400| -1824 | AVG

2390.000| 37.68 -2.51 3517 5400 | -18.23 AVG
2400.000| 51.80 -2.49 48.31 54.00 -4.69 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT20)

2412MHz
Vertical-PEAK:

101.0  dBu¥/m

Limit: —_—

) .
WD S

21.0

210,000 [MHz]) 2425000
Freg. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |P=®"| ©m) | (degy | FEMa
1 2359.162| 4866 | 258 | 46.08 | 7400| 2792 | peak
2 2390.000| 54.86 | 251 | 5235 | 7400| 2165 | peak
3 2400.000| 6389 | 249 | 6140 | 7400| 1260 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:

1010  dBuV¥/m

Limit: —_—

AVGE:

—

61

1 2
21.0
240,000 [MHz) 2425 000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(@Buv/im)|@Buvs| (@B) |[PF5%°7| @m) | (deg) | FEMA®
1 2358.875| 38.68 258 | 23610 | 5400 -17.90 | AVG
2 2390.000| 39.91 251 | 3740 | 5400 1660 | AVG
2400.000| 4915 249 | 4666 | 5400 -734 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT20)
2462MHz
Horizontal-PEAK:

101.0 dBu¥/m
Limit: —_—
AVG- —_—
61
M
2
21.0
2452.000 [MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/m)| (dB/m) |(dBuVim)|(@Buv/| (dB) |"=°%°"| m) | (deg) | REMa™
2483500 5191 231 | 4960 | 7400 | -2440 | peak
2 2492 680| 46.31 229 | 4402 | 7400 | 2998 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

100.0 dBuV/m
Limit: —_—
AVG-
61
1
)
21.0
2452.000 [MHz]) 2500.000
Freg. Reading | Factor | Result Limit |Owver Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuvim)|(@Buv/| (dB) |P=®"| ©m) | (degy | FEMa
2483 500| 4094 231 | 3863 | 5400| -1537 | AVG
2 2488 480| 39.05 230 | 3675 | 5400| -1725 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AIPK-PEEK Page 64 of 147 Report No.: R011605879Y

Test Mode: 802.11n (HT20)

2462MHz
Vertical-PEAK:

101.0 dBu¥/m
Limit: —_—
AVG: —_—
61
\
2
21.0
2452 000 [MHz] 2500000
Freg. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/im)|(dBuv/| (dB) |PZ®%| @em) | (deg) | ReMa
2483500| 5650 | 231 | 5419 | 74.00| -1981 | peak
2 2488240| 4692 | 230 | 4462 | 7400| -2938 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:
101.0  dBu¥/m
Limik: —_—
AVGE: —_—
61
1
21.0
2452 000 [MHz) 2500000
Freq. Reading | Factor | Result Limit |QOwver Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(@Buvim)|(@Buvs| (dB) |P=%| ©m) | (deg) | TEME
1 2483500 38.57 231 | 3626 | 5400| 1774 | AVG
2 2489 920 35.04 229 | 3275 | 5400| 2125 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)

2422MHz
Horizontal-PEAK:

100.0 dBuV/m
Limit: —_—
AVG: —_—
61 J
1/
1
21.0
210,000 [MHz]) 2442.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuV/im)| (dB/m) |(dBuv/m)|(@Buv/| (dB) || em) | (deg) | ReEma®
1 2364863 4548 | 257 | 4291 | 7400| 3109 | peak
2 2390.000| 5260 | 251 | 5009 | 74.00| 2391 | peak
3 2400.000| 63.10 | 249 | 6061 | 74.00| -1339 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

101.0  dBuV/m

Limit: —_—
AVG- —_—

61

21.0
2310000 [MHz)

2443000

Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuvim)|(dBuvs| (dB) | 7| @m) | (deg) | M

2379.825| 3715 -2.54 3461 54.00 | -19.39 | AVG
2 2390.000| 40.06 -2.51 3755 | 5400 -1645 | AVG
3 2400.000| 5212 -2.49 4963 | 54.00 -4.37 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)

2422MHz
Vertical-PEAK:

101.0 dBu¥/m
Limit- —_—
AYG-
61 §/
1
21.0
2210.000 [MHz) 2443.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuv/im)| (dB/m) |(dBuvim)|(@Buv/| (aB) |[PZ°%°| em) | (deg) | REMaH
2365528| 4395 | 257 | 4138 | 7400 3262 | peak
2390.000| 5428 | 251 | 5177 | 7400 | -2223 | peak
3 2400.000| 6345 | 249 | 6096 | 74.00| -13.04 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:

101.0  dBuV/m

Limit: —_—

AVG:

61

21.0

270,000 [MHz) 2443000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/im)|(dBuv/| (@B) |°F°°°"| @em) | (deg) | REma®
2376.832| 3871 254 | 3617 | 5400 -1783 | AVG
2 2390.000| 4385 | 251 | 4134 | 5400| -1266 | AVG
3 2400.000| 5208 | 249 | 4959 | 5400| -441 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)
2452MHz
Horizontal-PEAK:

101.0  dBuV/m

Limit: —_—

AVGE: —_

61

2

: 1W%
21.0
2432.000 [MHz]) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No. (MHz)  |(dBuvim)| (dB/m) |(dBuv/m)|(@Buvs| (dB) |P¥°%| @m) | (deg) | ReEma™
2483500 5310 | 231 | 5079 | 7400| 2321 | peak
2 2488100 54.37 | 230 | 5207 | 7400| 2193 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

101.0  dBu¥/m
Limit: —_—
AVG: —_—
61
1z
21.0
2432 000 [MHz) 2500000
Freq. Reading Factor Result Limit [Over Limit Height | degree
No. (MHz)  |(dBuv/m)| (dB/m) |(dBuv/m)|(@Buvi| (dB) |7%®°"| em) | (deg) | REMa™
2483500 4438 | 231 | 4207 | 5400| -11.93 | AVG
2 2486400 4392 | 230 | 4162 | 5400| -12.38 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)
2452MHz
Vertical-PEAK:

101.0  dBu¥/m

Limit: —_—

AVG:

61

21.0

2432000 [MHz]) 2500.000
Freq. Reading Factar Result Limit [Ower Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(dBuvim)|(@Buv/| (aB) |"F®“"| m) | (deg) | e
2483500| 5526 | 231 | 5295 | 7400| 2105 | peak
2 2438270 5620 | -230 | 5390 | 7400| -2010 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:
101.0 dBu¥/m
Limit: —_—
AVG- —_—
61
1
2
21.0
2432000 [MHz) 2500.000
Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
No. (MHz)  |(dBuVim)| (dB/m) |(@Buv/m)|(@Buv/| (dB) |P¥°9°7| em) | (deq) | FEMAT
1 2483.500| 47.69 231 | 4538 | 5400 -862 | AVG
2 2489.630| 44.66 229 | 4237 | 5400 1163 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AIPK-PEEK Page 74 of 147 Report No.: R011605879Y

ANT B

Test Mode: 802.11b
2412MHz
Horizontal-PEAK:

96.9 dBu¥/m
Limit: —_—
/
57
WW%WW%WMM’JM
16.9
2310.000 (MHz) 2425 000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz) |(Buvim)| (@B/m) |(@Buvim)|@Buv/| (@B) [P | (em) | (deg) | Remar
2382.450( 46.52 -2.53 4399 | 74.00| -30.01 peak
2390.000( 45.88 -2.51 4337 | 74.00 | -30.63 | peak
2400.000( 53.82 -2.49 51.33 | 74.00 | -22.67 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

96.9 dBuV/m
Limit: —_—
AVG:
57
102
16.9
2310.000 (MHz) 2425000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz) |(dBuv/im)| (dB/m) |(@Buvim)|(@Buv/| (@B) || m) | weg) | Remark
1 2384.750| 4257 -253 4004 | 5400 -1396 | AVG
2 2390.000| 4245 -2.51 39.94 | 54.00( -14.06 | AVG
3 2400.000| 5043 -249 47.94 | 54.00 -6.06 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PEEK Page 76 of 147 Report No.: R011605879Y

Test Mode: 802.11b
2412MHz
Vertical-PEAK:

96.9 dBu¥/m
Limit: —_—
A
57 3
2
"”‘;l\-r\_w\qurw\j
MWWMWWM
16.9
2310.000 (MHz) 2425.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- | MHz)  |(dBuv/im)| (@B/m) |(@Buv/im)|(@Buv/| (@B) |Po"| (em) | (@eq) | Remar
1 2379.000( 50.50 -2.54 47 .96 74.00 | -26.04 peak
2 2390.000] 52.11 -2.51 49.60 74.00 | -24.40 peak
3 2400.000| 56.31 -2.49 53.82 74.00 | -20.18 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:

96.9 dBuV/m

Limit: —

AYG:

57

1 2
L s ——— T e
16.9
2310.000 (MHz) 2425000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 MHz)  |(dBuv/m)| (@B/m) |(@Buvim)|(dBuv/| (@B) |Po®C"| em) | (deq) | Remark
1 2385.900| 41.91 -2.52 39.39 5400 -14.61 AVG
2 2390.000| 42.14 -2.51 39.63 5400 -14.37 AVG
3 2400.000| 50.96 -2.49 48.47 54.00 -5.53 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AIPK-PEEK Page 78 of 147 Report No.: R011605879Y

Test Mode: 802.11b
2462MHz
Horizontal-PEAK:

96.9 dBu¥/m
Limit: —_—
AVG:
57
16.9
2450.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- | MHz) |(@Buvim)| (aB/m) |@Buvim)|@Buv/| (@B) [P | (m) | (deq) | Remark
1 2483.500( 42.80 -2.31 40.49 74.00 | -33.51 peak
2 2487.500( 43.03 -2.30 40.73 74.00 | -33.27 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AIPK-PEEK Page 79 of 147 Report No.: R011605879Y

Horizontal-AV:

96.9 dBuY/m
Limit: —_—
AVG:
/
57
12
16.9
2450.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | (MHz) |(@Buv/m)| (dB/m) |(@Buvim)|(@Buv/| (@B) |[PE| em) | (deg) | Remark
1 2483.500( 38.76 -2.31 36.45 5400 -17.55 AVG
2 2485.125( 38.41 -2.30 36.11 54.00| -17.89 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AIPK-PEEK Page 80 of 147 Report No.: R011605879Y

Test Mode: 802.11b
2462MHz
Vertical-PEAK:

96.9 dBu¥/m

Limit: —

) M M\h\ AVG:

/ \

57

1 2
16.9
2450.000 [MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz)  |(@Buv/im)| (dB/m) |(@Buv/im)|(@Buv/| (dB) |Po%°"| (em) | (deq) | Remark
1 2483.500| 42.53 -2.31 40.22 74.00 | -33.78 peak
2 2486.375| 42.16 -2.30 39.86 74.00 | -34.14 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AIPK-PEEK Page 81 of 147 Report No.: R011605879Y

Vertical-AV:
96.9 dBu¥Y/m
Limit: —_—
AVEG:
LT
1 2
16.9
2450.000 [MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) [P | (em) | eg) | Remark
1 2483.500| 36.58 -2.31 34.27 54.00 -19.73 AVG
2 2487125 36.39 -2.30 34.09 54.00 -19.91 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AIPK-PEEK Page 82 of 147 Report No.: R011605879Y

Test Mode: 802.11g
2412MHz
Horizontal-PEAK:

96.9 dBu¥/m

Limit: —_—

AVG:

’ /

L WWW;

16.9

2310.000 (MHz) 2425.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz) |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |PZ®9°| (m) | (ceq) | Remerk
1 2383.025| 47.98 -2.53 4545 74.00 | -28.55 peak
2 2390.000( 47.86 -2.51 45.35 74.00| -28.65 peak
3 2400.000| 53.66 -2.49 51.17 74.00| -22.83 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AIPK-PEEK Page 83 of 147 Report No.: R011605879Y

Horizontal-AV:

96.9 dBuV/m

Limit: —_—
AVG:

[

/

57

J 2
S . |
16.9
2310.000 (MHz) 2425.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree

No- | MHz)  |(dBuvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) || @m) | (deg) | Remark

1 2382.162| 35.72 -2.53 33.19 54.00 | -20.81 AVG

2 2390.000( 34.93 -2.51 3242 5400 -2158 AVG

3 2400.000] 50.41 -2.49 47.92 54.00 -6.08 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AIPK-PEEK Page 84 of 147 Report No.: R011605879Y

Test Mode: 802.11g
2412MHz
Vertical-PEAK:

969 dBuY/m

Limit: —_—

AVG:

F””\\

57 \\,

] ZL_A/
o X

WWW

16.9

2310.000 (MHz) 2425 000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |PZe| (em) | (deg) | Remark
1 2383.600| 45.08 -2.53 42.55 74.00| -3145 peak
2 2390.000| 46.05 -2.51 43.54 74.00 | -30.46 peak
3 2400.000| 53.99 -2.49 51.50 74.00 | -22.50 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:
96.9 dBu¥/m
Limit: —_—
AVG:
57
p
1 2
16.9
2310.000 (MHz) 2425.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 MHz)  |(dBuv/im)| (@B/m) |(@Buvim)|(dBuvr| (@B) |Pe®B9| em) | (deg) | Remark
1 2383.600| 42.66 -2.53 4013 5400 -13.87 AVG
2 2390.000| 43.18 -2.51 4067 | 54.00| -13.33 | AVG
3 2400.000( 51.29 -2.49 48.80 54.00 -5.20 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AIPK-PEEK Page 86 of 147 Report No.: R011605879Y

Test Mode: 802.11g
2462MHz
Horizontal-PEAK:

969 dBuY/m

LN

Limit: —

AVEG:

57

102
%MNWM
16.9
2450.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit |[Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) |PZe| (em) | (deg) | Remark
1 2483.500| 44.44 -2.31 4213 | 74.00| -31.87 | peak
2 2486.000| 44.31 -2.30 42.01 7400 | -31.99 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AIPK-PEEK Page 87 of 147 Report No.: R011605879Y

Horizontal-AV:

96.9 dBuV/m

AR

Limit: —

AVG:

"/

1 2
16.9
2450.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 (MHz)  |(@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (@B) [P | (em) | (deg) | Remark
1 2483.500| 41.38 -2.31 39.07 5400 -14.93 AVG
2 2486.625| 41.46 -2.30 39.16 5400 -14.84 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AIPK-PEEK Page 88 of 147 Report No.: R011605879Y

Test Mode: 802.11g
2462MHz
Vertical-PEAK:

96.9 dBu¥/m

N

Limit: —_—

AVG:

57

1 2
WMWW\NM
16.9
2450.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree

No- | (MHz)  |(dBuv/im)| (dB/m) |(@Buvim)|(@Buvi| (@B) |PE°%| (em) | (deg) | Remark

1 2483.500( 45.07 -2.31 4276 74.00 | -31.24 peak

2 2485.750( 45.10 -2.30 42.80 74.00 | -31.20 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:

96.9 dBuV/m

[N

Limit: —

AYG:

57

1 2
16.9
2450.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- 1 MHz)  |(dBuv/m)| (@B/m) |(@Buvim)|(@Buvr| (@B) |Pe®9"| cm) | (deg) | Remark
1 2483.500| 38.88 -2.31 36.57 54.00 | -17.43 AVG
2 2489.750( 39.68 -2.29 37.39 54.00 | -16.61 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT20)
2412MHz
Horizontal-PEAK:

96.9 dBu¥/m

Limit: —_—

-

57
WW QM"'\)Z’““W/
et orme st

16.9

2310.000 (MHz) 2425.000
Freqg. Reading | Factor Result Limit [Over Limit Height | degree

No- 1 (MHz)  |(dBuv/m)| (@B/m) |(@Buvim)|(dBuv/| (@B) |PE®C"| em) | (deg) | Remark

1 2382.450( 45.72 -2.53 43.19 74.00 | -30.81 peak

2 2390.000( 45.63 -2.51 43.12 74.00| -30.88 peak

3 2400.000( 51.75 -2.49 49.26 74.00| -24.74 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

96.9 dBu¥/m
Limit: —_—
AVG:
57
x>
1 2 \/‘/
16.9
2310.000 (MHz) 2425.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuv/im)| @B/m) |(@Buvim)|(Buv/| (@B) |PE®C"| em) | (deg) | Remark
1 2382.450( 39.15 -2.53 36.62 54.00| -17.38 AVG
2 2390.000( 40.33 -2.51 37.82 54.00| -16.18 AVG
3 2400.000( 52.89 -2.49 50.40 54.00 -3.60 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT20)
2412MHz
Vertical-PEAK:

969 dBu¥/m
Limit: —
AVG:

[

et

16.9
2310.000 [MHz) 2425000
o | ey L] e | ot T o [ oo e |y | e
1 2379.575| 47.35 -2.54 44.81 74.00 | -29.19 peak
2 2390.000( 48.13 -2.51 45.62 74.00 | -28.38 peak
3 2400.000| 57.73 -2.49 55.24 74.00 | -18.76 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:
96.9 dBuV/m
Limit: —_—
AVG:
|
57
o
1 2
16.9
2310.000 [MHz) 2425.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- | MHz) |(@Buv/im)| (dB/m) |(@Buvim)|(@Buv/| (dB) |PE%°| em) | deg) | Remark
1 2376.412| 39.71 -2.54 3717 54.00| -16.83 AVG
2 2390.000| 40.30 -2.51 37.79 5400 | -16.21 AVG
3 2400.000| 49.50 -2.49 47.01 54.00 -6.99 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT20)
2462MHz
Horizontal-PEAK:

969 dBu¥/m

[\

Limit: —

AVE:

P

x "2 WMMW
16.9
2450.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz)  |(dBuvim)| @B/m) |@Buvim)|(dBuvs| (@B) |PUY| (@m) | (deg) | Remark
1 2483.500( 42.59 -2.31 40.28 | 7400 | -33.72 | peak
2 2486.500( 42.87 -2.30 4057 | 7400 | -33.43 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

96.9 dBu¥/m

Limit: —_—

AVG:

o7

16.9

2450000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree

No- 1 (MHz)  |@Buvim)| (dB/m) |(dBuvim)|@Buv/| (dB) |P%°| (em) | (deq) | Remark

1 2483.500( 41.97 -2.31 39.66 5400 -14.34 AVG

2 2485.250( 40.24 -2.30 37.94 54.00| -16.06 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT20)
2462MHz
Vertical-PEAK:

96.9 dBu¥/m

[

Limit: —

AVG:

57

2
1>M

16.9

2450.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | (MHz) |(@Buvim)| (@B/m) |(@Buvim)|@Buv/| (@B) |[PZ°"| em) | (seg) | Remark
1 2483.500( 43.12 -2.31 40.81 74.00 | -33.19 peak
2 2485.500( 45.16 -2.30 42.86 74.00| -31.14 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:
96.9 dBuV/m
Limit: —_—
AVEG:
57
12
16.9
2450.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 MHz)  |(@Buvim)| (@B/m) |(dBuvim)|@Buv/| (@B) [P | (em) | (deg) | Remark
1 2483.500| 39.61 -2.31 37.30 54.00 -16.70 AVG
2 2484.875| 40.38 -2.30 38.08 54.00 -15.92 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)

2422MHz
Horizontal-PEAK:

96.9 dBuV/m
Limt: —
AVG:
57 b
WWNMMWMW“N
16.9
2310.000 (MHz) 2450.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  |@Buvim)| (@B/m) |(dBuvim)|@Buv/| (dB) || (em) | (deq) | Remark
1 2373.000( 45.93 -2.55 43.38 7400 | -30.62 peak
2 2390.000( 46.01 -2.51 43.50 7400 | -30.50 peak
3 2400.000( 59.01 -2.49 56.52 7400 | -17.48 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

96.9 dBuV/m

Limit: —

57

16.9

2310.000 [MHz) 2450.000
Freg. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 MHz)  |(@Buvim)| (dB/m) |(dBuvim)|@Buv/| (@B) |P®e| (em) | (deg) | Remark
1 2384550 37.67 | -2.53 | 35.14 | 54.00| -18.86 | AVG
2 2390.000] 4265 | -251 | 40.14 | 54.00 | -13.86 | AVG
3 2400.000] 51.14 | -249 | 4865 | 5400 | -5.35 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)
2422MHz
Vertical-PEAK:

96.9 dBu¥/m

Limit: —

2
57
i
1 2

WWW
16.9
2310.000 (MHz) 2450.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- | (MHz)  |(dBuvim)| (@B/m) |(dBuvim)|(@Buvi| (@B) |PEEr| em) | (deg) | Remark
1 2382.100| 51.19 -2.53 48.66 7400 | -25.34 peak
2 2390.000| 50.96 -2.51 48.45 7400 | -2555 peak
3 2400.000| 60.22 -2.49 57.73 7400 | -16.27 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:
96.9 dBuV/m
Limit: —_—
AVE:
57
3
25-/‘\41/
1
16.9
2310.000 (MHz) 2450.000
Freqg. Reading | Factor Result Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuvim)| (dB/m) |(dBuv/im)|(@Buv/| (@B) |Po®¢"| em) | (deg) | Remark
1 2366.000( 39.87 -2.57 37.30 54.00 -18.70 AVG
2 2390.000( 45.64 -2.51 43.13 54.00 -10.87 AVG
3 2400.000( 51.66 -2.49 4917 54.00 -4.83 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)
2452MHz
Horizontal-PEAK:

96.9 dBu¥/m

[V

Limit: —_—

AVG:

o

)

B

16.9

2430.000 (MHz) 2500.000
Freqg. Reading | Factor Result Limit [Over Limit Height | degree

No- | (MHz)  |(dBuv/im)| (dB/m) |(dBuvim)|(@Buv/| (@B) [PEO| em) | (deg) | Remark

1 2483.500( 48.23 -2.31 4592 74.00| -28.08 peak

2 2486.350( 51.50 -2.30 49.20 74.00| -24.80 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

96.9 dBuV/m

[T

Limit: —

AVG:

57

1 2
Prursmt it e i ]
16.9
2430.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No- 1 (MHz)  |(dBuv/m)| (@B/m) |(@Buvim)|(dBuv/| (@B) |PE®C| em) | (deq) | Remark
1 2483.500| 46.20 -2.31 43.89 5400 ( -10.11 AVG
2 2488.800| 46.56 -2.29 44.27 54.00 973 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Test Mode: 802.11n (HT40)
2452MHz
Vertical-PEAK:

96.9 dBu¥/m

Limit: —_—

AVG:

[ —

57

16.9

2430.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz) |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |PZ®°| (m) | (deg) | Remark
1 2477.075( 53.45 -2.32 51.13 74.00 | -22.87 peak
2 2483.500( 51.81 -2.31 49.50 74.00| -24.50 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:

96.9 dBuV/m

[

Limit: —_—
AVG:

)
W‘—J\AN\\\

16.9

2430.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- | MHz) |(@Buv/im)| (dB/m) |(@Buvim)|(@Buv/| (@B) || @m) | (deg) | Remark
1 2483.500( 47.10 -2.31 44.79 54.00 -9.21 AVG
2 2487.050( 47.09 -2.30 44.79 54.00 -9.21 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



